SPORTON LAB.

FCC RF Test Report

Report No. : FR231203E

11AX40MIMO_Ant8_5230

(®)

1:57

Spectrum
Ref Level 20.00 dem Offset 17.12 dB & RBW 1 MHz
j» Att 25d8  SWT 1ms @ VBW 3 MHz Mode Sweep
@153 View
m1[1] 10.73 dBm
o v 5.2336760 GHz|
TT TR T = = . " Ry
S NWW%M% 37.802197802 MHZ
/ \
-10 dl { 5
-20 dBrr ,M;W w
PO W [l
| AN B
-40 dB:
-50 dBm
-60 dB
-70 dB
CF 5.23 GHz 1001 pts Span 80.0 MHz
|Marker
| Type | Ref | Trc| X-value | Y-value | Function | Function Result |l
(I | 5.233676 GHz 10.73 dBm | N
T1 1 5.2110589 GHz 4.21 d8m Occ Bw 37.802197802 MHz
T2| 1 5.2488611 GHz 2.88 dBm
- r
L U J wa

11AX40MIMO_Ant9_5230

Spectrum I

(®)

Ref Level 20.00 dém

Offset 17.02 dB & RBW 1 MHz

o Att 25 dB

SWT

1ms @ VBW 3 MHz

Mode Sweep

@153 View

10dB

mMi[1]

[r st Aich Wt .I‘u&]'g:v ¥

TJ»MWM @

9.32 dBm)|
5.2346350 GHz
37.962037962 MHz|

0de

-10 dl

-20 dBm

st N

=

-40 dBi

-50 dBm

-60 dB:

-70 dBr

CF 5.23 GHz

1001 pts

Span 80.0 MHz

|Marker

X-value |

Y-value |__Function |

Function Result Il

| Type | Ref | Trc |
I M1| 1
T1 1
T2| 1

5.234635 GHz
5.2108991 GHz
5.2488611 GHz

9.32 dbm |
1.91 d8m
3.15 dBm

Occ Bw

37.962037962 MHz

J

([T

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ1216U

Page Number

1 76 of 274



SPORTON LAB.

FCC RF Test Report

Report No. : FR231203E

11AX40MIMO_Ant8_5270

(®)

Spectrum
Ref Level 20.00 dBm Offset 16.79 dB & RBW 1 MHz
j» Att 25d8  SWT 1ms @ VBW 3 MHz Mode Sweep
@153 View
M1 ™Mi[1] 11.89 dBm
M - 5.2656040 GHz|
10 d8 — T [ i o , : o
WW iy wwﬁ 37.802197802 MHZ|
[ |
-10 dl
o J \
20 dBrr W g M
-40 dg
-50 dBm
-60 dB
-70 dB
CF 5.27 GHz 1001 pts Span 80.0 MHz
|Marker
| Type | Ref | Trc| X-value | Y-value | Function | Function Result |l
(I | 5.265604 GHz 11.89 dBm | N
T1 1 5.2510589 GHz 5.83 d8m Occ Bw 37.802197802 MHz
T2| 1 5.2888611 GHz 4.14 dBm
- r
L U J wa

11AX40MIMO_Ant9_5270

Spectrum I

(®)

Ref Level 20.00 dém
lo Att 25 dB

Offset 16.75 dB & RBW 1 MHz

SWT 1ms @ VBW 3 MHz Mode Sweep

@153 View

10dB

M1 m1[1]

;w« e “"‘wv«»emmw%

12.27 dBm)|
5.2683220 GHz
37.642357642 MHz|

0de

-10 dl

-20 dBm

mlum

R ETVAN

30 G

-40 dBi

-50 dBm

-60 dB:

-70 dBr

CF 5.27 GHz

1001 pts

Span 80.0 MHz

|Marker

X-value | Y-value | Function |

Function Result Il

| Type | Ref | Trc |
I M1| 1
T1 1
T2| 1

5.268322 GHz
5.2512188 GHz
5.2888611 GHz

12.27 dém |
5.55 d8m
4.41 dBm

Occ Bw

37.642357642 MHz

J

e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ1216U

Page Number

1 77 of 274



SPORTON LAB.

FCC RF Test Report

Report No. : FR231203E

11AX40MIMO_Ant8_5310

(®)

Spectrum
Ref Level 20.00 dBm Offset 16.79 dB & RBW 1 MHz
j» Att 25d8  SWT 1ms @ VBW 3 MHz Mode Sweep
@153 View
M1 mi[1] 12.03 dBm)|
o — . 5.3127170 GHz|
W m»-‘dw)k,,n%.{\_ 37.802197802 MHz
/ |
-10 dl r \
A ““"J«M
-40 dB:
-50 dBm
-60 dB
-70 dB
CF 5.31 GHz 1001 pts Span 80.0 MHz
|Marker
|_Type | Ref | Trc | X-value | Y-value | Function | Function Result Il
M1 1] 5.312717 GHz 12.03 dBm | 1
T1 1 5.2910589 GHz 3.18 d8m Occ Bw 37.802197802 MHz
T2| 1 5.3288611 GHz 3.73 dBm
— r
{ U J -

11AX40MIMO_Ant9_5310

Spectrum I |u§l
Ref Level 20.00 dBm Offset 16.73 dB & RBW 1 MHz
o Att 25dB  SWT 1ms @ VBW 3 MHz Mode Sweep
@153 View
M1 mi[1] 12.51 dBm
e PETE] [P () e - 5.3080820 GH2
10d ‘)_)w iy T TR B g T2 37.722277722 MHz
- f "”\
-10d / \
-20 dBrr WM'J W
ol ..
o A
-40 dBi
-50 dBm
-60 dB
=70 dem
CF 5.31 GHz 1001 pts Span 80.0 MHz
|Marker
| Type | Ref | Trc | X-value | ___v-value | Function | Function Result Il
I M1| 1| 5.308082 GHz 12.51 d8m |
T1 1 5.290979 GHz 4.60 d8m Occ Bw 37.722277722 MHz
T2| 1 5.3287013 GHz 4.73 dBm
— r
L )i J e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ1216U

Page Number

. 78 of 274



SPORTON LAB.

FCC RF Test Report

Report No. : FR231203E

11AX40MIMO_Ant8_5510

(®)

Spectrum
Ref Level 20.00 dBm Offset 16.30 dB & RBW 1 MHz
j» Att 25d8  SWT 1ms @ VBW 3 MHz Mode Sweep
@153 View
M1 Mi[1] 11.83 dBm
Y 5.5084820 GHz|
10 dB. 4L
‘FL‘MMMW- o 37.802197802 MHz
0de {
-10 dl {
-20 dBn i
4 Pyt
-40 dB:
-50 dBm
-60 dB
-70 dB
CF 5.51 GHz 1001 pts Span 80.0 MHz
|Marker
|_Type | Ref | Trc | X-value | Y-value | Function | Function Result Il
M1 | 1 5.508482 GHz 11.83 d8m | Zi=
T1 1 5.4910589 GHz 4.25 dBm Occ Bw 37.802197802 MHz
T2| 1 5.5288611 GHz 5.15 dBm
— r
{ U J -

11AX40MIMO_Ant9_5510

Spectrum I

(®)

Ref Level 20.00 dém

Offset 16.29 dB & RBW 1 MHz

o Att 25dB  SWT 1ms @ VBW 3 MHz Mode Sweep
@153 View
M1 m1[1] 10.78 dBm
n Y . 5.5121580 GHz
w0 TN AT TSP  SERG - 37.962037962 MHZ|
0ds /; L
-10 dl f
-20 dBrr
b bl u;hw \m
et Mﬂ%mﬂ#ld
-40 dBi
-50 dBm
-60 dB
-70 dBr
CF 5.51 GHz 1001 pts Span 80.0 MHz
|Marker
| Type | Ref | Trc | X-value | ___v-value | Function | Function Result Il
I M1| 1| 5.512158 GHz 10.78 d8m |
T1 1 5.490979 GHz 5.20 d8m Occ Bw 37.962037962 MHz
T2| 1 5.5289411 GHz 5.36 dBm
— -—
( U J L]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ1216U

Page Number

: 79 of 274



SPORTON LAB.

FCC RF Test Report

Report No. : FR231203E

11AX40MIMO_Ant8_5550

(®)

Spectrum
Ref Level 20.00 dem Offset 16.27 dB & RBW 1 MHz
j» Att 25d8  SWT 1ms @ VBW 3 MHz Mode Sweep
@153 View
M1 M1[1] 11.90 dBm
Y. 5.5514390 GHz|
10 dB - - . ) L 2 PO e
WWW etboles 37.722277722 MHz
[ |
-10 dl { \
-20 dBr 4t f
W s Wh m
-40 dg
-50 dBm
-60 dB
-70 dB
CF 5.55 GHz 1001 pts Span 80.0 MHz
|Marker
| Type | Ref | Trc| X-value | Y-value | Function | Function Result |l
(I | 5.551439 GHz 11.90 dBm | N
T1 1 5.5310589 GHz 3.62 d8m Occ Bw 37.722277722 MHz
T2| 1 5.5687812 GHz 4.53 dBm
- r
L )i J wa

11AX40MIMO_Ant9_5550

Spectrum I |u§l
Ref Level 20.00 dBm Offset 16.25 dB & RBW 1 MHz
o Att 25dB  SWT 1ms @ VBW 3 MHz Mode Sweep
@153 View
M1 m1[1] 11.97 dBm)|
n , ¥ 5.5528770 GHz|
10d ‘;‘ AR T A il i T2 37.642357642 MHZ|
/ \
-10 dl f w
-20 dem = \“WQM
oo e Pl Lt
deft W —id
-40 dBi
-50 dBm
-60 dB
-70 dBr
CF 5.55 GHz 1001 pts Span 80.0 MHz
|Marker
| Type | Ref | Trc | X-value | ___v-value | Function | Function Result Il
I M1| 1| 5.552877 GHz 11,97 d8m |
T1 1 5.5312188 GHz 4.75 dam Occ Bw 37.642357642 MHz
T2| 1 5.5688611 GHz 4.27 dBm
— r
( U J L]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ1216U

Page Number

. 80 of 274



SPORTON LAB.

FCC RF Test Report

Report No. : FR231203E

11AX40MIMO_Ant8_5670

(®)

Spectrum
Ref Level 20.00 dem Offset 16.23 dB & RBW 1 MHz
j» Att 25d8  SWT 1ms @ VBW 3 MHz Mode Sweep
@153 View
M1 m1[1] 12.38 dBm
o 3 A U 5.6644060 GHz|
‘Pm.umw W«MW 37.802197802 MH2|
[ |
-10 dl

R il

WM

=30 dBm
-40 dB:
-50 dBm
-60 dB
-70 dB
CF 5.67 GHz 1001 pts Span 80.0 MHz
|Marker
|_Type | Ref | Trc | X-value | Y-value | Function | Function Result Il
™ w1 1 5.664406 GHz 12.38 dBm | T
T1 1 5.6510589 GHz 4.61 d8Bm Occ Bw 37.802197802 MHz
T2| 1 5.6888611 GHz 3.70 dB8m
— r
{ U J L

11AX40MIMO_Ant9_5670

Spectrum I

(®)

Ref Level 20.00 dém

Offset 16.15 dB & RBW 1 MHz

lo_Att 25d8  SWT 1ms @ VBW 3 MHz Mode Sweep
@153 View
ML m1[1] 11.81 dBm)|
Y 5.6644060 GHz|
10dB b o
‘;gmmwww Lag wwm«%&{ 37.642357642 MHz
/ |
-10d

-20 dBm

-40 dBi

gl e T

WW}"* L Y

-50 dBm

-60 dB:

-70 dBr

CF 5.67 GHz

1001 pts

Span 80.0 MHz

|Marker

X-value | Y-value | Function |

Function Result Il

| Type | Ref | Trc |
I M1| 1
T1 1
T2| 1

5.664406 GHz
5.6510589 GHz
5.6887013 GHz

11.81 dBm |
4.91 dBm
2.92 dBm

Occ Bw

37.642357642 MHz

J

([T

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ1216U

Page Number

. 81 of 274



SPORTON LAB.

FCC RF Test Report

Report No. : FR231203E

11AX40MIMO_Ant8_5710

Spectrum |uf
Ref Level 20.00 dem Offset 15.95 dB & RBW 1 MHz
j» Att 25d8  SWT 1ms @ VBW 3 MHz Mode Sweep
@153 View
L m1[1] 12.86 dBm
- NS |- S— 5.7106390 GHz|
10 }‘?/‘N‘ N W 37.722277722 MHz
/ \
-10 dl
20 dpm—p "“\.':,J L‘ﬁw‘r
d il m\q
-40 dB:
-50 dBm
-60 dB
-70 dB
CF 5.71 GHz 1001 pts Span 80.0 MHz
|Marker
| Type | Ref | Trc| X-value | Y-value | Function | Function Result |l
(I | 5.710639 GHz 12.86 dBm | N
T1 1 5.6911389 GHz 5.40 d8m Occ Bw 37.722277722 MHz
T2| 1 5.7288611 GHz 4.63 dBm
- r
L )i J e

11AX40MIMO_Ant9_5710

Spectrum I

(®)

Ref Level 20.00 dém

Offset 15.93 dB & RBW 1 MHz

lo att 25d8  SWT 1ms @ VBW 3 MHz Mode Sweep
@153 View
k1] 11.91 dBm)|
. ) | —— 5.7187110 GHz
T W 2 37.7222 22 M|
) TN uu‘gm'www‘ 37.722277722 MHZ

}

I W

T

-40 dBi
-50 dBm
-60 dB
-70 dBr
CF 5.71 GHz 1001 pts Span 80.0 MHz
|Marker
| Type | Ref | Trc | X-value | ___v-value | Function | Function Result Il
I M1| 1| 5.718711 GHz 11.91 d8m |
T1 1 5.6912188 GHz 3.33 d&8m Occ Bw 37.722277722 MHz
T2| 1 5.7289411 GHz 4.54 dBm
— r
( U J L]

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZ1216U

Page Number

. 82 of 274



SPORTON LAB.

FCC RF Test Report

Report No. : FR231203E

11AX40MIMO_Ant8_5755

(®)

Spectrum
Ref Level 20.00 dem Offset 15.73 dB & RBW 1 MHz
j» Att 25d8  SWT 1ms @ VBW 3 MHz Mode Sweep
@153 View
m1[1] 14.70 dBm
n L wwm 2 5.7558790 GHz|
10d occ Bw “ﬁ 37.962037962 MHz
/ |
-104d o v
M‘JW WMW/\
0 derr i
-30 dBm
-40 de|
-50 dBm
-60 dB
-70 de
CF 5.755 GHz 1001 pts Span 80.0 MHz
|Marker
| Type | Ref | Trc| X-value | Y-value | Function | Function Result |
T | 5.755879 GHz 14.70 dBm | T
T1 1 5.735979 GHz 5.39 d8m Occ Bw 37.962037962 MHz
T2| 1 5.7739411 GHz 7.41 dém
— r
L )i J e

11AX40MIMO_Ant9_5755

Spectrum I

(®)

Ref Level 20.00 dém

Offset 15.67 dB & RBW 1 MHz

o att 25d8 SWT 1ms @ VBW 3 MHz _Mode Sweep
@153 View
Mi[1] 15.40 dBm
~ .,MM‘"“LM ) 5.7507640 GHz|
10 }r oce C::‘"W‘-'ﬂn»\ 37.802197802 MHz
J \
-10d
St W e,
o e
-30 deém
40 dB
-50 dBm
-60 d&
=70 dem
CF 5.755 GHz 1001 pts Span 80.0 MHz
|Marker
| Type | Ref | Trc | X-value | ___v-value | Function | Function Result Il
™ w1 1| 5.750764 GHz 15.40 dBm |
T1 1 5.735979 GHz 6.86 dBm Oce Bw 37.802197802 MHz
T2| 1 5.7737812 GHz 6.58 dBm
— e
L )i J e

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZ1216U

Page Number

. 83 of 274



SPORTON LAB.

FCC RF Test Report

Report No. : FR231203E

11AX40MIMO_Ant8_5795

(®)

Spectrum
Ref Level 20.00 dBm Offset 16.14 dB & RBW 1 MHz
j» Att 25d8  SWT 1ms @ VBW 3 MHz Mode Sweep
@153 View
i m1[1] 15.05 dBm
o VIO NS O T “WMMMMI 5.7970780 GHz|
v Occ Bw X 38.041958042 MHZz
- [
J / |
-10
g g [T LT
D o g\
-30 dBm
-40 dg
-50 dBm
-60 dB
-70 dB
CF 5.795 GHz 1001 pts Span 80.0 MHz
|Marker
| Type | Ref | Trc| X-value | Y-value | Function | Function Result |l
(I | 5.797078 GHz 15.05 dBm | N
T1 1 5.7758991 GHz 6.48 dBm Occ Bw 38.041958042 MHz
T2| 1 5.8139411 GHz 6.688 dBm
— r
L U J wa

11AX40MIMO_Ant9_5795

Spectrum I

(®)

Ref Level 20.00 dBm Offset 16.09 dB & RBW 1 MHz
lo Att 25d8  SWT 1ms @ VBW 3 MHz

Mode Sweep

@153 View

15.96 dBm)|
5.7983570 GHz

M
ol .

37.962037962 MHz|

10de /}M
0d8 }J
-10 di |

|

W/W W”“UN

|W\MM\,\}L“/_\*

-30 dBm
-40 dBi
-50 dBm
-60 dB
-70 dBr
CF 5.795 GHz 1001 pts Span 80.0 MHz
|Marker
| Type | Ref | Trc | X-value | ___v-value | Function | Function Result Il
™ w1 1] 5.798357 GHz 15.96 dBm |
T1 1 5.7760589 GHz 7.90 dém Occ Bw 37.962037962 MHz
T2| 1 5.814021 GHz 7.15 dém
N ig r
( U J L]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ1216U

Page Number

. 84 of 274



FCC RF Test Repo

rt

SPORTON LAB. Report No. : FR231203E
11AX80MIMO_Ant8_5210
Spectrum |T
Ref Level 20.00 dém Offset 16.87 dB & RBW 2 MHz
j» Att 25d8  SWT 1ms @ VBW 10 MHz Mode Sweep
@153 View
mi[1] 8.77 dBm)|
n M1 5.201370 GHz|
1oy L5V YWY FRYS AT RN 11 - O |- 77.842157842 MHz
0de s (.
% / K\
-20 dB
20.¢ sl lﬁ«ﬁwwhl "
“ i
-40 dB:
-50 dBm
-60 dB
-70 dB
CF 5.21 GHz 1001 pts Span 160.0 MHz
|Marker
| Type | Ref | Trc | X-value | Y-value | _Function | Function Result |l
M1 1| 5.20137 GHz 8.77 dém | B
1% Y 1 5.170999 GHz 3.48 d8m Occ Bw 77.842157842 MHz
T2| 1 5.248841 GHz 4.08 dBm
g
L )i J
11AX80MIMO_Ant9_5210
Spectrum |?
Ref Level 20.00 dém Offset 16.75 dB & RBW 2 MHz
j» Att 25dB  SWT 1ms @ VBW 10 MHz Mode Sweep
@153 View
- m1[1] 10.24 dBm
. - 5.187300 GHz
T1 by Oce Bw _ 77.522477522 MHz
},uw.ﬂwuk R (AP st PO i
[ \
-10 dl [{ \
-20 dBrr
i L
Hr = AT,
40 de
-50 dBm
-60 dB
-70 dBr
CF 5.21 GHz 1001 pts Span 160.0 MHz
|Marker
| Type | Ref | Trc | X-value | Y-value | _Function | Function Result |l
M1| 1| 5.1873 GHz 10.24 d8m |
T1 1 5.171159 GHz 2.79 d8m Occ Bw 77.522477522 MHz
T2 1 5.248681 GHz 1.36 d8m
— -—
( U J
Sporton International Inc. (Kunshan) Page Number : 85 0f 274

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZ1216U



SPORTON LAB.

FCC RF Test Report

Report No. : FR231203E

11AX80MIMO_Ant8_5290

Spectrum

(®)

Ref Level 20,00 dem

Offset 16.95dé & RBW 2 MHz

j» Att 25d8  SWT 1ms @ VBW 10 MHz Mode Sweep
@153 View
ik M1l 11.57 dBm
) ) . 5.257710 GHz
1od f» T MWM 78.161838162 MHz
[ \
| \
20 dB oLl

WWWMM

-40 dB:
-50 dBm
-60 dB
-70 dB
CF 5.29 GHz 1001 pts Span 160.0 MHz
|Marker
|_Type | Ref | Trc | X-value | Y-value | Function | Function Result Il
™ w1 1 5.25771 GHz 11.57 dBm | T
T1 1 5.250839 GHz 4.34 d8m Occ Bw 78.161838162 MHz
T2| 1 5.329001 GHz 6.06 dBm
— r
{ U J L

11AX80MIMO_Ant9_5290

Spectrum I

(®)

Ref Level 20.00 dém
o Att 25dB  SWT

Offset 16.92 dB & RBW 2 MHz

1ms @ VBW 10 MHz Mode Sweep

@153 View

10dB

M1 M)

E3 " N P 8 TOTe

fwv B b

12.36 dBm)|
5.298790 GHz

WL{ 77.202797203 MHz

\M"“J"‘*Mlm» R

-40 dBi

-50 dBm

-60 dB:

-70 dBr

CF 5.29 GHz

1001 pts

Span 160.0 MHz

|Marker

X-value | Y-value | Function |

Function Result Il

T1 1
T2| 1

| Type | Ref | Trc |
I M1| 1

5.29879 GHz
5.251319 GHz
5.328521 GHz

12.36 dBm |
5.45 d8m
4.01 dBm

Occ Bw

77.202797203 MHz

J

. .

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ1216U

Page Number

. 86 of 274



SPORTON LAB.

FCC RF Test Report

Report No. : FR231203E

11AX80MIMO_Ant8_5530

Spectrum

(®)

Ref Level 20,00 dem

Offset 16.13 dB & RBW 2 MHz

j» Att 25d8  SWT 1ms @ VBW 10 MHz Mode Sweep
@153 View
m1[1] 10.69 dBm
_ v 5.528560 GHz
10d w}f..a.n XCF JNTH T S o Mt e e LAW’YI 77.842157842 MHz
[ \
-10 dl { \
bt WW“ \WW\M}W
T LT
-40 dB:
-50 dBm
-60 dB
-70 dB
CF 5.53 GHz 1001 pts Span 160.0 MHz
|Marker
| Type | Ref | Trc| X-value | Y-value | Function | Function Result |l
M1 1 5.52856 GHz 10.69 dBm | T
T1 1 5.491159 GHz 4.78 d8Bm Occ Bw 77.842157842 MHz
T2| 1 5.569001 GHz 4.00 dBm
— -—
L )i J L

11AX80MIMO_Ant9_5530

| Att

Spectrum I

Ref Level 20.00 dém

(®)

25 dB

Offset 16.16 dB & RBW 2 MHz

SWT 1ms @ VBW 10 MHz Mode Sweep

@153 View

10dB

mily)

do sl

}'74.!4 e LWMMW\'{

10.80 dBm)|
5.551260 GHz
77.842157842 MHz

\“WMM.. i

-40 dBi

-50 dBm

-60 dB:

-70 dBr

CF 5.53 GHz

1001 pts

Span 160.0 MHz

|Marker

X-value | Y-value | Function |

Function Result Il

M1
T1
12|

| Type | Ref | Trc |

5.55126 GHz
5.491159 GHz
5.569001 GHz

10.80 dBm |
3.32 dBm
4.68 dBm

Occ Bw

77.842157842 MHz

J

([T

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ1216U

Page Number

. 87 of 274



SPORTON LAB.

FCC RF Test Report

Report No. : FR231203E

11AX80MIMO_Ant8_5610

Spectrum

(®)

Ref Level 20,00 dem
j» Att 25 dB

Offset 16.09 dB & RBW 2 MHz

SWT 1ms @ VBW 10 MHz Mode Sweep

@153 View

10 de

mi[1]
M

9.44 dBm
5.577070 GHz
77.682317682 MHZz|

/
/

[ B,

I T

-40 dB:
-50 dBm
-60 dB
-70 dB
CF 5.61 GHz 1001 pts Span 160.0 MHz
|Marker
|_Type | Ref | Trc | X-value | Y-value | Function | Function Result Il
™ w1 1 5.57707 GHz 9.44 dBm | T
T1 1 5.571159 GHz 5.08 d8m Occ Bw 77.682317682 MHz
T2| 1 5.648841 GHz 3.71 dBm
— r
{ U J L

11AX80MIMO_Ant9_5610

Spectrum I

(®)

Ref Level 20.00 dém

Offset 16.07 dB & RBW 2 MHz

J Att 25 dB  SWT 1ms @ VBW 10 MHz Mode Sweep
@153 View
= ™M1[1] 11.94 dBm
n 5.574040 GHz
10 7»4 PRV TR Y YWY WMN{{ 78.161838162 MHZ
[ \
-10 dl H ‘
-20 dBrr N
WMW"M‘* wﬂﬂ Y T
-40 dB
-50 dBm
-60 dB
-70 dBr
CF 5.61 GHz 1001 pts Span 160.0 MHz
|Marker
| Type | Ref | Trc | X-value | ___v-value | Function | Function Result Il
I M1| 1| 5.57404 GHz 11.94 d8m |
T1 1 5.570999 GHz 5.47 d8m Occ Bw 78.161838162 MHz
T2| 1 5.649161 GHz 4.69 dBm
— -—
( U J L]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ1216U

Page Number

. 88 of 274



SPORTON LAB.

FCC RF Test Report

Report No. : FR231203E

11AX80MIMO_Ant8_5690

Spectrum

(®)

Ref Level 20,00 dem
j» Att 25 dB

Offset 16.13 dB & RBW 2 MHz

SWT 1ms @ VBW 10 MHz Mode Sweep

@153 View

10 de

i Ml

0ds

T hwk ATV

11.68 dBm
5.693040 GHz
78.001998002 MHZz

-10 dl

-20 dBm

Pl |
|

AP
Hlsgtulbnes

3

-40 dB:

-50 dBm

-60 dB:

-70 dB

CF 5.69 GHz

1001 pts

Span 160.0 MHz

|Marker

X-value | Y-value |__Function |

Function Result Il

|_Type | Ref | Trc |
w1 | 3]
T1 1
T2| 1

5.69304 GHz
5.650999 GHz
5.729001 GHz

11.68 d8m |
4.72 d8m
5.62 dBm

Occ Bw |

78.001998002 MHz

J

[

11AX80MIMO_Ant9_5690

Spectrum I

(®)

Ref Level 20.00 dém
lo Att 25 dB

Offset 16.11 dB & RBW 2 MHz

SWT 1ms @ VBW 10 MHz Mode Sweep

@153 View

10dB

e mMi[1]

Wy

-

11.95 dBm)|
5.675290 GHz
78.161838162 MHZz

0de

-10 dl

-20 dBm

kol o .l...m
APy

wwﬁlﬁmhm bl

40 dam

-40 dBi

-50 dBm

-60 dB:

-70 dBr

CF 5.69 GHz

1001 pts

Span 160.0 MHz

|Marker

X-value | Y-value | Function |

Function Result Il

| Type | Ref | Trc |
I M1| 1
T1 1
T2| 1

5.67529 GHz
5.650839 GHz
5.729001 GHz

11.95 dBm |
6.37 dBm
6.96 dBm

Occ Bw

78.161838162 MHz

J

. .

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ1216U

Page Number

. 89 of 274



SPORTON LAB.

FCC RF Test Report

Report No. : FR231203E

11AX80MIMO_Ant8_5775

Spectrum

(®)

Ref Level 20,00 dem
j» Att 25 dB

Offset 15.90 dB & RBW 2 MHz

SWT 1ms @ VBW 10 MHz Mode Sweep

@153 View

M1 mi[1]

1, l, Jingl Hhll g i it ok, 2

10 de

I
I Occ Bw "’\

13.02 dBm
5.777400 GHz
78.001998002 MHZz

%MMWWJ. i

-30 dBm
-40 dB:
-50 dBm
-60 dB
-70 dB
CF 5.775 GHz 1001 pts Span 160.0 MHz
|Marker
|_Type | Ref | Trc | X-value | Y-value | Function | Function Result Il
™ w1 1 " 5.7774 GHz 13.02 dBm | T
T1 1 5.735999 GHz 7.59 dBm Occ Bw 78.001998002 MHz
T2| 1 5.814001 GHz 8.26 dBm
i
{ U J

11AX80MIMO_Ant9_5775

Spectrum I

Ref Level 20.00 dém
lo Att 25 dB

Offset 15.87 dB & RBW 2 MHz

SWT 1ms @ VBW 10 MHz Mode Sweep

@153 View

mMi[1]

10dB

T you o b o] s ; T2
r rvdce' Bw 'l

14.35 dBm)|
5.747350 GHz
78.321678322 MHZz

/ \

=

o

Lt i
S

-30 dBm

-40 dBi

-50 dBm

-60 dB:

-70 dBr

CF 5.775 GHz

1001 pts

Span 160.0 MHz

|Marker

X-value | Y-value | Function |

Function Result Il

| Type | Ref | Trc |
I M1| 1
T1 1
T2| 1

5.74735 GHz
5.735679 GHz
5.814001 GHz

14.35 dBm |
8.04 d8m
7.73 dém

Occ Bw

78.321678322 MHz

[

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ1216U

Page Number

1 90 of 274



saronis. FCC RF Test Report Report No. : FR231203E

Min emission bandwidth

Test Result B4

6db EBW
TestMode Antenna | Frequency[MHZz] MHz] FL[MHZz] | FH[MHZz] | LimitfMHz] | Verdict
z
Ant8 5745 15.16 5737.40 | 5752.56 0.5 PASS
Ant9 5745 15.16 5737.40 | 5752.56 0.5 PASS
Ant8 5785 15.12 5777.44 | 5792.56 0.5 PASS
11A-CDD

Ant9 5785 15.68 5777.44 | 5793.12 0.5 PASS
Ant8 5825 15.12 5817.44 | 5832.56 0.5 PASS
Ant9 5825 15.08 5817.44 | 5832.52 0.5 PASS
Ant8 5745 16.08 5736.92 | 5753.00 0.5 PASS
Ant9 5745 16.36 5736.20 | 5752.56 0.5 PASS
Ant8 5785 16.24 5777.20 | 5793.44 0.5 PASS

11AX20MIMO
Ant9 5785 17.64 5776.20 | 5793.84 0.5 PASS
Ant8 5825 16.56 5816.48 | 5833.04 0.5 PASS
Ant9 5825 17.08 5816.20 | 5833.28 0.5 PASS
Ant8 5755 37.12 5736.52 | 5773.64 0.5 PASS
Ant9 5755 35.84 5736.68 | 5772.52 0.5 PASS

11AX40MIMO
Ant8 5795 37.04 5776.52 | 5813.56 0.5 PASS
Ant9 5795 36.16 5777.48 | 5813.64 0.5 PASS
Ant8 5775 77.92 5735.96 | 5813.88 0.5 PASS

11AX80MIMO
Ant9 5775 78.08 5735.96 | 5814.04 0.5 PASS
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Test Graphs B4
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11AX20MIMO_Ant8_5745
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Duty Cycle
Test Result
TestMode Antenna Frequency[MHZz] Eﬁg?ir:ri]s[sri?g]' T;aerr‘if) rgi?;ig]n Duty Cycle [%]
Ant8 5180 1.39 1.43 97.20
Ant9 5180 1.40 1.44 97.22
Ant8 5220 1.39 1.44 96.53
Ant9 5220 1.39 1.43 97.20
Ant8 5240 1.39 1.43 97.20
Ant9 5240 1.39 1.43 97.20
Ant8 5260 1.39 1.44 96.53
Ant9 5260 1.39 1.43 97.20
Ant8 5300 1.39 1.44 96.53
Ant9 5300 1.40 1.44 97.22
Ant8 5320 1.39 1.44 96.53
Ant9 5320 1.40 1.44 97.22
Ant8 5500 1.40 1.44 97.22
11A-CDD
Ant9 5500 1.40 1.44 97.22
Ant8 5580 1.39 1.43 97.20
Ant9 5580 1.39 1.44 96.53
Ant8 5700 1.39 1.43 97.20
Ant9 5700 1.39 1.44 96.53
Ant8 5720 1.39 1.43 97.20
Ant9 5720 1.40 1.44 97.22
Ant8 5745 1.39 1.43 97.20
Ant9 5745 1.39 1.44 96.53
Ant8 5785 1.39 1.44 96.53
Ant9 5785 1.39 1.43 97.20
Ant8 5825 1.40 1.44 97.22
Ant9 5825 1.39 1.43 97.20
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TestMode Antenna Frequency[MHz] Eruar';?irgrilsﬁiﬁs'] TFr)aer:isorEi[s;iso]n Duty Cycle [%]
Ant8 5180 1.01 1.06 95.28
Ant9 5180 1.02 1.06 96.23
Ant8 5220 1.02 1.06 96.23
Ant9 5220 1.01 1.06 95.28
Ant8 5240 1.02 1.07 95.33
Ant9 5240 1.01 1.06 95.28
Ant8 5260 1.01 1.06 95.28
Ant9 5260 1.02 1.06 96.23
Ant8 5300 1.02 1.06 96.23
Ant9 5300 1.02 1.06 96.23
Ant8 5320 1.01 1.06 95.28
Ant9 5320 1.02 1.06 96.23
LLAX20MIMO Ant8 5500 1.02 1.06 96.23
Ant9 5500 1.02 1.06 96.23
Ant8 5580 1.02 1.06 96.23
Ant9 5580 1.02 1.07 95.33
Ant8 5700 1.02 1.06 96.23
Ant9 5700 1.02 1.06 96.23
Ant8 5720 1.02 1.06 96.23
Ant9 5720 1.02 1.06 96.23
Ant8 5745 1.02 1.07 95.33
Ant9 5745 1.02 1.06 96.23
Ant8 5785 1.02 1.06 96.23
Ant9 5785 1.02 1.07 95.33
Ant8 5825 1.02 1.07 95.33
Ant9 5825 1.02 1.07 95.33
Sporton International Inc. (Kunshan) Page Number 1 102 of 274

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZ1216U



saronis. FCC RF Test Report Report No. : FR231203E

TestMode Antenna Frequency[MHz] Eruar';?irgrilsﬁiﬁs'] TFr)aer:isorEi[s;iso]n Duty Cycle [%]
Ant8 5190 0.54 0.58 93.10
Ant9 5190 0.54 0.58 93.10
Ant8 5230 0.54 0.58 93.10
Ant9 5230 0.54 0.58 93.10
Ant8 5270 0.54 0.58 93.10
Ant9 5270 0.54 0.58 93.10
Ant8 5310 0.53 0.58 91.38
Ant9 5310 0.54 0.58 93.10
Ant8 5510 0.53 0.58 91.38
LLAX4OMIMO Ant9 5510 0.53 0.58 91.38
Ant8 5550 0.54 0.58 93.10
Ant9 5550 0.54 0.59 91.53
Ant8 5670 0.54 0.58 93.10
Ant9 5670 0.53 0.58 91.38
Ant8 5710 0.54 0.58 93.10
Ant9 5710 0.53 0.58 91.38
Ant8 5755 0.54 0.58 93.10
Ant9 5755 0.54 0.58 93.10
Ant8 5795 0.54 0.58 93.10
Ant9 5795 0.54 0.59 91.53
Ant8 5210 0.29 0.33 87.88
Ant9 5210 0.29 0.33 87.88
Ant8 5290 0.29 0.34 85.29
Ant9 5290 0.29 0.34 85.29
Ant8 5530 0.29 0.33 87.88
Ant9 5530 0.29 0.34 85.29
11AX80MIMO
Ant8 5610 0.29 0.33 87.88
Ant9 5610 0.29 0.34 85.29
Ant8 5690 0.29 0.33 87.88
Ant9 5690 0.29 0.34 85.29
Ant8 5775 0.29 0.34 85.29
Ant9 5775 0.29 0.33 87.88
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